1981 MAICO Spare Parts

1981 SPARE PARTS CATALOGUE

MODEL: Mega 2
CHASSIS TYPE: MC 250/T Type 350 Fngine Type 350

MC 400/T Type 351 Engine Type 351
MC 4%0/T Type 352 Fopine Type 352

CHASSTS DESCRIPT1ON

Mega form frame with boxed backbone. 50mm shortencd frame profile and 50mm
shortened fork slider with 35mn shortened fork tubes. New brake pedal and
rear wheel setup. New pipe design. New style fender, side panels, Corte
Cosso rebuildable reservoir piggyback shocks 385mm long.

ENGINE DESCRLPTION

Large engine cases with dilferent stud pattern. 4490 pisten ported enpine.
250's are reed valve injection and equivped with 38mm carburetor.

Frame Tdentification Engine Tdentilication

Stamped on the steering hiead: Stamped on the engine cases:
First 3 numbers First 3 nusbers

350 Q000 250 MT 350 0000
400 RT 351 Q000
490  RT 352 0000

fmproved rame geomatry
with lower steering hea Magura staiaght poll throttle

Neaw seal Josign
\ fu

Mo efioctive new rear
fender

\ ol o a | Lighter 42 e lorks
- y Shortenod siors
Mew side paneks hal do ¢y, X ad

nat requine remaoval

Mew super strength spoke e T, ) - .
lacing pattem 2 - ; The Machine

New Corte Cosso
plogyback shocks

New recessed. hexed
nul sprockel maunting

Longer, batter handng /
560 mm 122 nch) ;
Ewing arm ¥ New ar filer Box

Bing cachzrator "
290 ce reed valve cylindar

www.maicowerk.com OPFERMAN MOTORS Courtesy of wwvrankine bi



1981 MAICO Spare Paris

MC 250 Typ 350

MC 400 Typ 351
MC 490 Typ 352

www.maicowerk.com OPFERMAN MOTORS Courtesy of wwvrankine bi



Description

Crankcase right hand

Inlernal ring

Crankcase leff hand

Engine mounting bushes

Spacer bush for swing arm
Crankcase gasket

Crankcase cover

Ignition-cover

Crankcase cover gaskel left hand
Crankcase cover gasket right hand
Main bearing caver plale

Counter sunk screw M § x 8 DIN 965
Crankshall housing

MS bearing cover plata

Stud screw M B X 28 DIN 840
Tension pin 8 %X 10 DIN 7346
Qil drain plug
Breather

Qil lilling plug »
Sealing ring A 14 X
Cylinder head screw
Cylinder head screw
Cylinder head screw
Cylinder head screw
Cylinder head screw
Cylinder head screw
Cylinder head screw
Counler sprockel cov
Cylinder head screw
Sealing ring AS 12 x
Sealing ring A 18 x 28

String rubber ¢ 4-280 long
Breather tube O 4 % 1.5

Flat washer A 6 x 10 DIN 7630
Sliding piece

Tension pin 8 X 36 DIN 7346
Crankshalt, cpl.

Crankshall, cpl.

Crankshalt parl exchange
Crankshaft part exchange
Connacling rod cpl.

Connecling rod cpl.

Needle bearing red 0-2

Needle bearing blue 2-4

Needle bearing white 4-6

Roller bearing NU 305 C 3 DIN 5412
Ball bearing 3305 C 3 DIN 628
Seeling ring

Seeling ring

Sprockel for crankshafl

Sprocket for crankshafl

Sealing ring for oil filling plug
Guide nut on crankshaft

Securing plate

Piston 66,95 ¢ cpl.

Piston 67,15 ¢ cpl.

Piston 67,35 @ epl.

Pislon 76,83 @ apl.

Piston 77,14 @ cpl.

Piston 77,34
Piston 77.54
Piston 77,74 @ cpl.
Piston 77,94 cpl.
Piston B6 44 ¢ cpl.
Piston 86,64 @ cpl.
Piston B8.84 ¢ cpl.
Piston 87,04 @ cpl.
Piston B7,24 @ cpl.
Pision 87,44 ¢ cpl.
Piston ring 67,
Piston ring &7
Piston ring 67,
Piston ring 77,
Pislon ring 77,
Piston ring 77,
Piston ring 4
1]
7

ZTTTITT>

=0

1]

0 cpl,
@ epl.
(1]
]

883588248
866555996

7

77
Pisten ring 7
Pislon ring 78,
Pislon ring 86,5
Piston ring 86,7
Piston ring 86,9
Pislon ring 87,1
Piston ring 87,3
Piston ring 87,8
Piston pin
Piston pin
Circlip
Radial cylinder cpl.
Radial cylinder cpl.
Cylinder liner
Cylinder liner
Exhausl llange
Gasket for exhaus! llange
Spring ring B 6 DIN 127
Socket screw M 6 x 25 DIN 9i2

S8ge96

www.maicowerk.com

MC 250 MC 400 MC 480
350 351 352

1

1
2
1
4
)
1
1
1
1
1
1
i
2
2
4
2
1
1
1
1
1
4
3
5
6
1
3
1
]
1
1
X
X
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
!
1
1
1
1
1
2

| A S Amm s S Ny S W S OARE = = A NAN | S a e N aaN

ArstjalaNap ) jsamaaa L=

-
lﬂﬂ‘_'ﬂﬂﬂ‘—dﬂ'ﬂﬁl"dﬂ”xi‘A“ﬂu‘ﬂmu‘*ddﬂﬂ”&”t4‘44*“““”‘

O L e e L e T T T T [ e e I I B I

Pict. EDV

No.

No.

6504
6941
720
6942
6793
6794
6795
2968
1745
78
1714
1670
517

6760

720
1096

2090

1981 MAICO Spare Parts

Description

Cylintter head

Cylinder head

Cylindet haad gaskel
Cylinder head gasket
Cylinder base gasket 0.3 mm
Cylinder base gasket 0,5 mm }
Cylinder base gnskel 0,7 mm
Cylinder head stud

Washer ¢ 82 x 20 X 18
Hexagon nul

Spring washer B B DIN 137
Hexagon nut M 8 DIN 94
Decompressions valve cpl.

RAubber cable clip

Push pin

Bgaring plate

Noedle cage

Guide lor clutch disc

Wnsher 10,1 % 18,2 X 0,6

Sveuring ring

Cup spring

Guide nut

Lock plale lor guicn nul

Gluteh hody

Heedin cage

Thrus! washer

Clutch housing with kickslarter
ratchel wheel

Chiteh housing wth kickslarter
ralchel wheael

Oval head rivel 4 ¥ 10 DIN B62
Kitketarier ratche! wheel

Kickstarler pinion

Ratchet epring

Sprinp cup

cuelip

Inner rlisc

Cluteh disc

Tanmaal dise

Circlip

Primary chain

Cluteh spindle

Sealing ring for clutch spindle
Clutch laver

Washrs B 6,4 DIN 129

Hexagon nut NM 6 DIN 930
Mainshalt

Ms shim

181 gune pinion on mainshafl 19 leelh
151 gear pinion on mainshall 17 leeth
Spoacer ring

ah gear pinion on mainshalt 26 teeth
g grar pinion on mainshalt 24 teeth
3rd gear pinion on mainshalt 23 teeth
Circlip

nd gear pinion on mainshall 21 teath
2nd guar pinion an mainshaft 20 teeth
Shim lor 1st gear

5ih gear pinion on mainshalt 28 testh
Spacer washer

Layshalt {MT 1

Needle cage K16 # 21 X 10

151 gear pinion on layshalt 26 teeth
1s! qear pinien on layshalt 28 teeth
Twinblock pinion an layshatt 19/21
teath

Shim for 2nd gear

2nd gear pinion on layshall 23 teeth
2nd g»u pinion an layshalt 24 Leeth
Needle cage K20 X 24 X 12

OPFERMAN MOTORS

MC 250 MC 400 MC a9t
350 351 352

ik

[ B} { I B |
N amnpoe = =] e
M —“aavoan - -] g

ey
ik EErb- R,

-
| =2 Ahct o) s ed ok kst
ai
| =P alD ottt

| =N apaN | s S | ms s TSt LNs S oSG a | |
ua|unm-ma'u-|dd4'¢-4—aaguﬂdam4——4dga4

e JJ'“J“-MJI“JIﬂ‘&l_d“d-‘”‘ﬂaod‘d‘dmd!

e Bt
- -

Courtesy of www.franklins.biz



1981 MAICO Spare Parts

Pict. EDV  Descriplion 51 as2 ‘ . )
No. No. 250 MC 400 MC 450 The Fullowing Part Numbers have

been changed and corrected

"7 Drive shaft 28 teeth
18 Plug
119 Ball bearing 6303 C3 DIN 625
%120 Nezdle bearing HK 1612
121 Needle bearing BK 1616
122 Ball bearing 6206 2 RS C3 DIN £25
123 Spacer ring
124 Sprocket 13 teeth
= Sprocket 14 teeth
125 Lock ring 29 x 1,5 DIN 471
e 127 Gear change lever
128 Hexagon screw M 68 X 25 DIN 933
123 Spring washer A 6,4 DIN 6798
130 Washer 12,1 x 26,2 x 1
3 Relurn spring
132 Gear change crank
133 Pullrod
134 Pullrod pivol arm
135 Pivot pin A 8 X 20 DIN 1469
136 Securing ring 8 x 0.8 DIN 471
137 Hooked ratchet sliding arm
138 Guide plate
139 Countersunk screw 5 X 8 DIN 985
140 Hooked ratchet-T 1
1“4 Hook
142 Hexagon nul M & DIN 934
143 Tension spring lor hooked ralchet
144 Shilting plate cpl
145 Shifting segmeant
146 9 Shim 10,6 X 18,2 x 1
147 Guida screw
148 Sealing ring A 14 x 18
149 Tension spring
150 Pawl pin
151 Gear selection fork spindle
152 Gear selection fark
153 Kickstarter spindle cpl.
154 Kickstarter spindle
155 Kickslarter quadrant
Return spring
Tension bush 5 % 26 DIN 1481
Shim 122 x 30,2 X 0,5
Internal ring
Kickstarter lever cpl.
Rubber pad
Kickstarter lever
Compressions spring for kicksiarier
Ball ¢ 7
Lock washar
Kickstarter joint
Hexagon screw M 6 X 25 DIN 933
Spring ring B 6
Motoplat ignition ¢pl.
Rubber sleeve
Sockel screw M 5§ x 16 DIN 912
Shim B 5,3 DIN 125

Picture Part Description
No. No.

120.1 5596 Layshaft bearing left hand
121.1 5598 Layshaft bearing right hand
109.1 3201 0.8mm shim
126 6530 Rubber pad
127-1 6787 Lever
127.3 H588 Screw
6589 Spring
236 3143 Intake manifold
49 6922 Piston 3rd over
6923 Piston 4th over
6929 Piston 5th over
2067 3rd over piston
6927 4th over piston
6928 5th over piston

PRI r g LY PSSO | B S PR ¥ | TSN

[ e e e e T R PR 0 X Sy
e R L T T ORI ]S SN

D ) = o ok ok ek s e

Nut for generaior
Waodruff key 3 X 3,7 DIN 6333
tgnition coll motoplat
axagon screw M 6 X 16 DIN 833
Shim B 6,4 DIN 125
Hexagon nut NM 6 DIN 980
Cable plug
Connector 63-1 DIN 46247
Connecler housing 6.3
Connector 9,5-8 DIN 46247
Connactor housing 8,5
Wirahousing B ¢ 3 X 0,4 DIN 40621
Spark plug Champlon N2
Carburetor cpl. Bing Vs4/40/101/11
Carburelor cpl. Bing V54/40/106/11
Carburetor cpl. Bing V54/38/111/11
Intake flange
Bush
Clamp
Screw
Nut 3
Reed valve cpl.
Cylinder 250 cpl.
Cylinder liner @ 67
Intake flange
Cylinder head 250
Cylinder head gaskel
Washer B 8,4 DIN 125
Hexagen nut M 8 DIN 934
Socket screw M6 X 25 DIN 912
Washer B 6 DIN 128
Cylinder head stud
Nut
Intake gasket
Clamp
Chocke lever
nist
screw
Washer
Rubber cap
Choke housing
Spring
Choke piston

bt B R - I N PO,

—— ks

| ] ] | Sttt = | | o bk e PO A

A RN SN O N | [ | || S| | SRt N AN o

LI I I O I R
L O I N I

A

www.maicowerk.com OPFERMAN MOTORS Gouresy ofwunirankine o



1981 MAICO Spare Parts

Courtesy of www.franklins.biz
OPFERMAN MOTORS

www.maicowerk.com



1981 MAICO Spare Parts

Piet. EDV  Description MC 250 MC 400 ;ﬂsg 490

No. 350 351 Description

DDA RSN -

Frame cpl.

Swing arm

Needle cage HK 2030

Q-ring

Swing arm bush

Guide plale

Washer B 6,4 DIN 125
Hexagon screw M6 X 60 DIN 931
Hexagon nul NM 6 DIN 860
Chain guide right

Chain guide lelt

Plaslic guide

Bush for raller

Roller

Hexagon screw M& X 40 DIN 931
Damper cp!.

Spring set black — hard
Spring sel gold — soll

Spring sel'red = medium

Set piston shall BE-sand

Set piston shalt 2H = GP

Sel piston shaft 5 G = Enduro
Bush

Silentbloc

Bush

Spring ring B @ DIN 127

Washar B 8,4 DIN 125

Hexagon screw M8 X 40 DIN €31
Hexagon screw MB x 45 DIN 931
Securing nut NM 8 DIN 980

Swing arm spindle

Spring washer B 14 DIN 137

Nul NM 14 X 1,5 DIN 980

Rear fender

Hexggon screw ME X 18 DIN 933
Rubber washer

Brake lever

Hexagon screw MG X 20 DIN 833
Hexagon nut ME DIN 934
Hexagon screw MB X 60 DIN 931
Bush lor brake laver

Aear brake 1od

Hose

Clamp

Cylinder heod screw M4 x 10 DIN 84
Spring ring B 4 DIN 127
Hexagon nut M4 DIN 834
Extension spring

Compression spring

Nipple holder

Wing nut

Tank wilh decal

Tank decal lefl

Tank decal righl

Tank cap cpl.

Sealing ring

Pat cock

Q-ring

Hexagon screw MG X 14 DIN 533
Rubber stop

Holding plale for lank

Spring ring B6 DIN 127

Hose clip

Washer B 6,4 DIN 9021

Seat cpl.

Seal cpl. high

Seal base

Seal loam

Seat loam high

Secat cover, low

Seoet cover high

Seal breckel

Clamp holder for seal

Rubber strap, adhesive

Fool peg lel

Foot peg right

Bush lor loot peg

Hexagon screw MB X 55 OIN 331
Spacer bush

Foot peg spring left

Foot peg spring righl

Cylinder head slay lell

Cylinder head stay right
Cylinder head slay lefl

Cylinder head stay right
Hexagon nul long ME, 14 mm
Spring ring B 8 DIN 128
Hexagon screw M 8 X 20 DIN 933
Holding wire

Air lilter cage

www.maicowerk.com

LB -

Nd”um‘ﬂ;

AN | Rer RNt A S Ot D RN R A e s e e SR Praalonsa

O ¥ OGP T PR P c»naﬂuwh»%a%aaa”ﬂmumﬂéawgumhu—ﬂ-h

E 3 _ =
-l —
o~ o @® ="~

2

RN s | | R RRIAY A g =

NManenaapuScnwanaa

Nu—Eses s DPRATaoEN

-
.-‘ﬂn..mu&-A T

....a..‘:'..

SN ) | = RRIRD - -y

OPFERMAN MOTORS

Air lilter foam

Air box

Hexngon nut NM 6 DIN 260

Haak

Washar

Hexagon screw M6 X 25 DIN 933
Intake manifold

Clamp

Clamp

Frant no. panel

Number plate decal, green front
Number plate decal, yellow Iront
Cable guide

Spring nul

Sliding roller

Plaslic screw M6 > 30

Plastic screw M6 x 22

Snl motermount hells, parts ol
pict no. 1004 X 21, 101
Hexagon screw, MO X 120 DIN 831
Nut NM 8 DIN 980

Rubler cable clip

Muhber plug

Hexagon screw M8 » 18 DIN 833
Washer B 8,4 DIN 8021

Sidu panel lelt

Green number plale decal
Yellow no. plate decal

Decal right

Dacal lelt

Side panel right

Sticker 250

Sticker 400

Sticker 490

Screw M6 % 16 DIN 7988
Rubibar washer

Exhaus! system ¢pl.

Exhaus! system epl

Exhaurt systom

Cahounl syslem

Silencer epl,

Sileneer epl

Sitaneer

Silonam

Exhaust packing

Exhaus! packing

Securing ring 70 ¥ 2.5 DIN 472
Silencer end cap

Clamp 8§ 35/15

Hexagon screw M8 % 28 DIN 933
fulshor washer

RBush lor exhaust mount
Huxagon screw MB X 16 DIN 933
Asbeslos washer

Sitentbloc lor exhaust
Asbeslos cord

Slogve 1or exhaust spring
Spring for exhausl

Sockal screw MG % 70 DIN 912
Spring lor exhpust

350

dﬂ'»‘uuuﬁum d“n””ﬂ.d“—‘u"”.“

"Il‘“n;”aunaad‘d‘_'_‘_ldhh‘Ian

1

SRR NN | =i AN S b -

== e onn

'd4—gmnudmdaa—4|_|u|d[_|hh|a|~

MG 250 MC 400 MC 490
352

| s e

SO A NS

== SuNNaonm

|***x“*"‘”‘“‘“4|‘|*|—|‘|“hﬂ|i“

Courtesy of www.franklins.biz



1981 MAICO Spare Parts

www.maicowerk.com OPFERMAN MOTORS Courtesy of wwwrankine bi



Description

Fork leg

Fork slider cpl.
Fork slider
Guide bush
Circlip SB 46

Hexagon screw M6 X 30 DIN 931
Spring ring B 6 DIN 128

Seal

Circlip SB 55 % 1.5
Wiper

Damper cpl
Damper lube
Dampear piston

Washer 23.8 x 28.2 % 09

Circlip SW 24
Pisten ring
Stop spring sofl
Stop spring hard
Valve seat
Valve

Damper insert

Washer 28,9 % 36,7 x 0.
Securing ring 37 ‘X 1.5

Bush for damper

Seal ring A 10 X 15 DIN 7603
Socket screw M10 % 25 DIN 6912

Circlip 8B 38
Fork cap cpl.
Fork cap
Valve cpl,
Valve insert
Valve cap

Seal ring A8 X 11,5 DIN 7608

O-ring 29,74 x 1,53
Fork tube

Fork spring

Spacer tube

Securing ring 37 X 15 DIN 472

Lower cross head cpl,
Lower cross head
Steering tube

Sockel screw M10 X 40 DIN 6912
Spring ring B 10 DIN 128

Upper cross head

Socket screw M 8 X 40 DIN 912

Spring ring B8 DIN 128
Steering head nut
Screw plug

Washer B 23 DIN 125
Handle bar clamp low
Rubber buller
Washar

Nut NM 10 DIN ¢80

Upper handle bar ¢clamp
Socket screw MB x 25 DIN 6912

Tapered roller bearing
Nilos-ring

Cover tray

Fork cp!.

Cable holder cpl.
Cable clamp

Cable clamp

Hexagon scraw M6 X 12 DIN 833

Front brake plale cpl.

Front brake plate with bush

Bushing

Pivel bolt

Brake toggle

Brake shoe

Spring for brake shoe

Rubber washer
Brake arm front

Hexagon screw M6 X 26 DIN 813

Front whaeel cpl,
Front wheel wilh tire
Front wheel

Front hub cpl.

Frant hub

Spacer tube

MG 250 MC 400

350

5

A3

MC 490
352

Pict. EDV

No,

315

No.

1981 MAICO Spare Parts

Descriplion

Spacer bush

Cover plate

Pivol boll

Oval head nail @ 3 x 8 DIN 1476
Brake toggle

Brake shoe

Tension spring

Rubber washer

Rear brake lever

Tire holder rear cpl.

Tire holder plate

Rear hub cpl.

Rear hub

Spacer tube

Ball bearing 63032 RS C 3

Rear whaal

Akront rim 18"

Spoke rear M 4,5 % 209

Spoke rear M 45 x 163

Nipple M 4.5

Rear wheel with tire

Rim Strap 18"

Tire 4.50-18"

Tube 4.50-18"

Sprocket SO T

Sprocket 52 T

Sprocket 54 T

Sprockat 56 T

Rear sprocket bolt M 8 X 50 DIN 7991
Rear sprocket ball M 8 X 40 DIN 7991
Bush lor sprocket bolt

Rear axle

Securing nut NM 16 x 1,5 DIN 880
Spacer 1ing

Chain adjuster

Nut M 8 DIN 934

Fronl fender

Hexogon screw M 6 > 20 DIN 823
Washer 6.4 DIN 8021

Rubbar washer

Throttle cable

Clutch cable ¢pl.

Brake cable

Hose B 8 X 0,7 DIN 40621

Cable holder

Bell
Clip for boll
Splint pin 3,2 X 25 DIN 84
Decompressor cable
Laver tor decompressor
;l':ndlablr

roltle grip cpl.
Aubber grip
Adjusting screw
Rubber cap
Hand cluich lever cpl.
Hinge for clutch lever
Clutch lever blade
Laver serew with nul
Adjusting screw with nul
Hand brake lever cpl
Hinge lor brake lever
Hand brake lever
Kill bution
RAubber grip
Lever cover rad
Chain

x = yard goods
nB = as required

MC 250 MC 400 MC 490
350 a5 as2

e 1T e L L S T Sy
Adﬂdgaaa—NAAAda4au__ddAu

>
CRBRAB =B BBV mmmamaangaaaan &

-ll,-b—---n-lhlh)---i---l-l-'| | ety S b b PO eh b b g5l

-ﬂ”-l-l—l-l-l~u-.‘dﬂ‘-l_d_n_h‘—‘—l-a-” A DAy
ﬂudﬂdd‘”MJJJdJJJﬂ‘AJﬁﬂdxJdd“‘d‘"‘ﬂduuu

Ball bearing 6202 RS DIN 625
Securing ring 35 % 1,5 DIN 472
Akront-rim 21°*

Front spoke M 4 x 227 - 80°
Front spoke M 4 x 227 - 100°
Front spoke M 4 x 244 - 115°
Nipple 4.5 M 4

Tire holdar Irant cpl.

Tira holder plate

Washer B 84 DIN 125

Nut for tire holder

Tube 3.00-21"

Aim strab 21"

Tire 3.00-21"

Front axle

Spacer bush

Threaded bush

Hexagon screw M 8 x 40 DIN 931
Nul NM B DIN 980

Hexagon screw M B8 X 20 DIN 933
Spring washer B 8 DIN 137
Brake stay

Rear wheel epl,

Broke plate cpl.

Broke plate with pressed parls
Breke plate

ot kot i g stk kot ke AT 1 = b O 2 (DD —a a D s <k ok  h d ik DAY b b ot okttt ok ot NI PD i PO RIS fu b s s ok e e i AR R PRI RS RS A RS R A A3 I RS RIS R RS RS N R RS S RS RS RS R A RS R NG O B A RS N A S

d—-—‘nm-ﬂ——ﬂ‘dﬂmﬂ-gaaﬂ-ﬂ”—ﬂ—dd—ﬂ—ﬂ 30D =t b bk ke b ek BT A D PO PO PO D D S e bt kb [y b =b b A3 R RS DD RO RO A A R RO RO NI NI A A3 A RO A3 A3 A RS A2 RO A RS RS NI B RS RS OD B R AR RS A

dqA_‘__mﬂ4¢angdmmaggaww‘_MJJAAA——an POAS b o ot ol kol ol ol ok ke A AR S PORI RS B D = e bk ek B o =0 =8 2 PIAJ A PRI RIADAZAD B3 AD A3 R RO B3 RO RO RO RS AS RO A R AD A3 RS A ADRI BRI RS R 0% A& BRI RIAS

www.maicowerk.com Courtesy of www.franklins.biz

OPFERMAN MOTORS



